

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

Sampled / Tested Material			
Matl. Name	Matl. Cd.	Spec.	Tst. Meth.
Riprap Stone	ston001	713.01	C94035

Producer/Supplier Name	P/S Code	Geog. Area	Pit Num.
Benton County Stone, Inc. (Stillwell, OK)	m009240102	Adair Co.	0102

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Requalif.	Limestone	9621531607180900	7/18/2016	1	0.1	2	2.67		166.6
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					0.1	2	2.67		166.6

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Benton County Stone (Gravette, AR)</b>	<b>m001527907</b>	<b>Arkansas</b>	<b>7907</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Qualification		9434281510210858	10/22/2015	1	0.2	1	2.69		167.9
				<b>Number of Tests:</b>	1	1	1		1
				<b>Last 3 Tests Avg.:</b>					
				<b>Last 5 Tests Avg.:</b>					
				<b>Last 10 Tests Avg.:</b>					
				<b>Total Avg.:</b>	0.2	1	2.69		167.9

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

Producer/Supplier Name	P/S Code	Geog. Area	Pit Num.
Northwest Arkansas Quarries (Fayetteville, AR)	m006347911	Arkansas	7911

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Requalif.	Limestone	9420021302271050	2/27/2013	1	0.2	0	2.69		167.9
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					0.2	0	2.69		167.9

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Dolese Co (Coleman, OK)</b>	<b>m002710302</b>	<b>Atoka Co.</b>	<b>0302</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Requalif.	Limestone	9420021301031045	1/3/2013	1	0.7	0	2.67		166.6
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					0.7	0	2.67		166.6

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
<b>Ind.</b>	<b>Description</b>
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Dolse Co (Ardmore, OK)</b>	<b>m002701001</b>	<b>Carter Co.</b>	<b>1001</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Requalif.	Limestone	9622411607081040	7/8/2016	1	0.2	3	2.70		168.5
Source Qualification	Limestone	9434281603081100	3/8/2016	grey	0.5	13	2.65		165.4
Source Qualification	Limestone	9434281603081100	3/8/2016	tan	0.5	4	2.64		164.7
<b>Number of Tests:</b>					4	4	4		4
<b>Last 3 Tests Avg.:</b>					0.4	7	2.66		166.2
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					0.4	18	2.67		166.5

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

Producer/Supplier Name	P/S Code	Geog. Area	Pit Num.
APAC-Central #016 (Roberts Quarry @ Zeb, OK)	m001301102	Cherokee Co.	1102

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Requalif.	Limestone	9420021304151210	4/15/2013	1	0.3	1	2.68		167.2
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					0.3	1	2.68		167.2

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Kemp Stone (Hulbert South)</b>	<b>m008841107</b>	<b>Cherokee Co.</b>	<b>1107</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Requalif.	Limestone	9621531607251155	7/5/2016	1	0.2	0	2.70		168.5
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					0.2	0	2.70		168.5

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Martin-Marietta (Sawyer, OK)</b>	<b>m002311206</b>	<b>Choctaw Co.</b>	<b>1206</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Qualification	Sandstone	9434241505071100	5/7/2015	1	1.9	0	2.41	*	150.4
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					1.9	0	2.41		150.4



**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Smith-Buster Crushed Stone (Sawyer, OK)</b>	<b>m006381210</b>	<b>Choctaw Co.</b>	<b>1210</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Qualification	Sandstone	9434241505071200	5/7/2015	1	1.8	0	2.49	*	155.4
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					1.8	0	2.49		155.4

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Dolese Co. (Richards Spur, OK)</b>	<b>m002761601</b>	<b>Comanche Co.</b>	<b>1601</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Requalif.	Limestone	9420021301230930	1/23/2013	1	0.1	1	2.71		169.1
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					0.1	1	2.71		169.1

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
<b>Ind.</b>	<b>Description</b>
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Stigler Stone (Enterprise, OK)</b>	<b>m002623102</b>	<b>Haskell Co.</b>	<b>3102</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Requalif.	Sandstone	9434861603220800	3/22/2016	1	2.8	18	2.37	*	147.9
Source Qualification	Sandstone	9434241410071323	10/7/2014	1	2.3	2	2.47		154.1
<b>Number of Tests:</b>					2	2	2		2
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					2.6	10	2.42		151.0

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Martin Marietta Mill Creek Limestone</b>	<b>m005253504</b>	<b>Johnston Co.</b>	<b>3504</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Qualification	Limestone	9434281506080920	6/8/2015	1	0.2	0	2.81		175.3
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					0.2	0	2.81		175.3

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
<b>Ind.</b>	<b>Description</b>
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Martin-Marietta (Mill Creek, OK)</b>	<b>m002303502</b>	<b>Johnston Co.</b>	<b>3502</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Qualification	Diabase	9434281506081005	6/8/2015	black	0.0	0	2.95		184.1
Source Qualification	Granite	9434281506081005	6/8/2015	red	0.1	0	2.63		164.1
<b>Number of Tests:</b>					2	2	2		2
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					0.1	0	2.79		174.1

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
<b>Ind.</b>	<b>Description</b>
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Dolese 7 Mile Mine</b>	<b>m005263604</b>	<b>Kay Co.</b>	<b>3604</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Requalif.		9434281505281000	5/28/2015	1	3.6	13	2.40	*	149.8
Source Qualification	Sandstone	9434241312161000	12/16/2013	1A	5.5	4	2.27	*	141.6
Source Qualification	Sandstone	9434241312161000	12/16/2013	1B	5.2	3	2.25	*	140.4
<b>Number of Tests:</b>					5	5	5		5
<b>Last 3 Tests Avg.:</b>					4.8	7	2.31		143.9
<b>Last 5 Tests Avg.:</b>					5.0	4	2.28		142.3
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					5.0	4	2.28		142.3

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>MK Crushing (Newkirk, OK)</b>	<b>m010233607</b>	<b>Kay Co.</b>	<b>3607</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Qualification	Sandstone	9420021404170940	4/17/2014	1	3.4	2	2.37	*	147.9
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					3.4	2	2.37		147.9

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Summers Blue Lake Quarry (Kaw City, OK)</b>	<b>m010143607</b>	<b>Kay Co.</b>	<b>3607</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Qualification	Limestone	9434241401230950	1/23/2014	1	6.2	5	2.18	*	136.0
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					6.2	5	2.18		136.0



**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Dolese Co (Cooperton, OK)</b>	<b>m002723801</b>	<b>Kiowa Co.</b>	<b>3801</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Requalif.	Limestone	9420021301231130	1/23/2013	1	0.2	1	2.71		169.1
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					0.2	1	2.71		169.1

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Martin-Marietta (Snyder, OK)</b>	<b>m002323802</b>	<b>Kiowa Co.</b>	<b>3802</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Qualification	Granite	9625951602030730	2/3/2016	Dark	0.1	0	2.63		164.1
Source Qualification	Granite	9625951602030730	2/3/2016	Red	0.7	0	2.56		159.7
<b>Number of Tests:</b>					2	2	2		2
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					0.4	0	2.60		161.9

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
<b>Ind.</b>	<b>Description</b>
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Western Aggregates, LLC (Carnegie, OK)</b>	<b>m006583803</b>	<b>Kiowa Co.</b>	<b>3803</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Requalif.	Limestone	9625741603011245r	3/1/2016	IA 1	0.1	1	2.71		169.1
Source Requalif.	Limestone	9434241405060920	5/6/2014	1	0.2	1	2.72		169.7
<b>Number of Tests:</b>					2	2	2		2
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					0.2	1	2.72		169.4

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

Producer/Supplier Name	P/S Code	Geog. Area	Pit Num.
APAC-Central #018 (Spiro, OK)	m002484003	Le Flore Co.	4003

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Qualification	Sandstone	9434241501141100	1/14/2015	Brown	2.9	0	2.40		149.8
Source Qualification	Sandstone	9434241501141100	1/14/2015	Grey	1.9	0	2.45		152.9
<b>Number of Tests:</b>					2	2	2		2
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					2.4	0	2.43		151.4

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
Eastern Oklahoma Quarries, LLC (Howe, OK)	m009054006	Le Flore Co.	4006

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Requalif.	Sandstone	9434241308160850	8/22/2013	1	0.9	0	2.51		156.6
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					0.9	0	2.51		156.6

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Pryor Stone (Adair, OK)</b>	<b>m010084910</b>	<b>Mayes Co.</b>	<b>4910</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Qualification	Limestone	9434241309250910	9/25/2013	1	0.8	2	2.49		155.4
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					0.8	2	2.49		155.4

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Pryor Stone A and C Ledge (Pryor, OK)</b>	<b>m004414901</b>	<b>Mayes Co.</b>	<b>4901</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Requalif.	Limestone	9434241309250935	9/25/2013	1	0.6	1	2.57		160.4
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					0.6	1	2.57		160.4

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Dolese Co (Davis, OK)</b>	<b>m002745002</b>	<b>Murray Co.</b>	<b>5002</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Requalif.	Limestone	9622411607080830	7/8/2016	1	0.1	0	2.70		168.5
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					0.1	0	2.70		168.5



**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

Producer/Supplier Name	P/S Code	Geog. Area	Pit Num.
Hanson Aggregates, WRP Inc (Davis, OK)	m001985008	Murray Co.	5008

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Requalif.	Rhyolite	9434241307110945	7/11/2013	1	0.4	2	2.63		164.1
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					0.4	2	2.63		164.1

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Martin Marietta Washita (Davis, OK)</b>	<b>m001255007</b>	<b>Murray Co.</b>	<b>5007</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Qualification	Limestone	9400431307110825	7/11/2013	1	0.5	55	2.65		165.4
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					0.5	55	2.65		165.4

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Martin-Marietta (Davis, OK)</b>	<b>m002285005</b>	<b>Murray Co.</b>	<b>5005</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Requalif.	Limestone	9420021304040930	5/29/2013	1	0.2	2	2.68		167.2
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					0.2	2	2.68		167.2

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>APAC-Central #069 (Nowata, OK)</b>	<b>m001495301</b>	<b>Nowata Co.</b>	<b>5301</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Qualification	Limestone	9434241501261145	1/26/2015	A	1.9	100	2.56		159.7
Source Qualification	Limestone	9434241501261145	1/26/2015	B	1.5	2	2.55		159.1
<b>Number of Tests:</b>					2	2	2		2
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					1.7	51	2.56		159.4

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

Producer/Supplier Name	P/S Code	Geog. Area	Pit Num.
Anchor Stone, Candy Creek Quarry (Skiatook, OK)	m010545707	Osage Co.	5707

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Qualification		9434241504101020	4/10/2015	1	1.7	7	2.57		160.4
				<b>Number of Tests:</b>	1	1	1		1
				<b>Last 3 Tests Avg.:</b>					
				<b>Last 5 Tests Avg.:</b>					
				<b>Last 10 Tests Avg.:</b>					
				<b>Total Avg.:</b>	1.7	7	2.57		160.4

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
APAC-Central #066 (Pawhuska, OK)	m001505703	Osage Co.	5703

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Qualification	Limestone	9434241411181030	11/18/2014	1	2.0	8	2.53		157.9
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					2.0	8	2.53		157.9

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Kemp Stone (Fairland, OK)</b>	<b>m002185807</b>	<b>Ottawa Co.</b>	<b>5807</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Qualification		9434241412111100	12/11/2014	1	0.5	1	2.64		164.7
				<b>Number of Tests:</b>	1	1	1		1
				<b>Last 3 Tests Avg.:</b>					
				<b>Last 5 Tests Avg.:</b>					
				<b>Last 10 Tests Avg.:</b>					
				<b>Total Avg.:</b>	0.5	1	2.64		164.7

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Stewart Stone (Cushing, OK)</b>	<b>m006176002</b>	<b>Payne Co.</b>	<b>6002</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Qualification	Limestone	9434241408201007	8/20/2014	1	4.9	0	2.22	*	138.5
Source Qualification	Limestone	9434241408201007	8/20/2014	2	0.4	0	2.63		164.1
Source Qualification	Limestone	9434241405140955	5/14/2014	1	3.1	17	2.43		151.6
<b>Number of Tests:</b>					4	4	4		4
<b>Last 3 Tests Avg.:</b>					2.8	6	2.43		151.4
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					3.6	4	2.39		148.8



**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Dolese Co (Hartshorne, OK)</b>	<b>m002756101</b>	<b>Pittsburg Co.</b>	<b>6101</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Requalif.	Limestone	9420411301070750	3/22/2013	1	0.3	1	2.67		166.6
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					0.3	1	2.67		166.6

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

Producer/Supplier Name	P/S Code	Geog. Area	Pit Num.
Talihina Stone (Albion, OK)	m002646402	Pushmataha Co.	6402

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Qualification	Sandstone	9434241410071135	10/7/2014	1	0.8	1	2.56		159.7
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					0.8	1	2.56		159.7

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Anchor Stone (Owasso, OK)</b>	<b>m001156603</b>	<b>Rogers Co.</b>	<b>6603</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Requalif.		9625951607071335	7/7/2016	IAS 1	3.1	22	2.44	*	152.3
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					3.1	22	2.44		152.3

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>APAC Central (Oologah, OK)</b>	<b>m010246607</b>	<b>Rogers Co.</b>	<b>6607</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Requalif.	Limestone	9434241404230940	4/23/2014	1	1.3	1	2.61		162.9
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					1.3	1	2.61		162.9

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>Souter Construction Co (Gore, OK)</b>	<b>m002556801</b>	<b>Sequoyah Co.</b>	<b>6801</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Requalif.	Limestone	9434281612010130	1/12/2016	1	1.4	0	2.58		161.0
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					1.4	0	2.58		161.0

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
APAC-Central #019 East Quarry (Tulsa, OK)	m006367204	Tulsa Co.	7204

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Qualification	Limestone	9420021306270855	7/8/2013	1	1.5	19	2.57		160.4
<b>Number of Tests:</b>					1	1	1		1
<b>Last 3 Tests Avg.:</b>									
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					1.5	19	2.57		160.4

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

Producer/Supplier Name	P/S Code	Geog. Area	Pit Num.
APAC-Central, 46th St (NW pit Tulsa, OK)	m001197201	Tulsa Co.	7201

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Requalif.		9620811601291230	1/29/2016	A-white	2.6	1	2.47	*	154.1
Source Requalif.		9620811601291230	1/29/2016	B-brown	0.8	1	2.61		162.9
Source Requalif.	Limestone	9434241310211005	10/21/2013	1	2.5	9	2.49	*	155.4
<b>Number of Tests:</b>					3	3	3		3
<b>Last 3 Tests Avg.:</b>					2.0	4	2.52		157.5
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					2.0	4	2.52		157.5

**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
Ind.	Description
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

Producer/Supplier Name	P/S Code	Geog. Area	Pit Num.
APAC-Central #017 (Okay, OK)	m001337302	Wagoner Co.	7302

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
		9434281507141020	7/14/2015	1	0.8	17	2.56		159.7
		9434281507141020	7/14/2015	2	0.0	1	0.00		0.0
				<b>Number of Tests:</b>	2	2	2		2
				<b>Last 3 Tests Avg.:</b>					
				<b>Last 5 Tests Avg.:</b>					
				<b>Last 10 Tests Avg.:</b>					
				<b>Total Avg.:</b>	0.4	9	1.28		79.9



**(QM) Stone for Erosion Control**

Test Data Report

Description of Test Result Indicators	
<b>Ind.</b>	<b>Description</b>
A	Absorption (riprap) (%) ASTM D6473
B	Freeze Thaw (soundness) (%) CRDC-144
C	Bulk Specific Gravity (riprap) ASTM D6473
*	Bulk Specific Gravity does not meet specification requirements for gabions, revetment mattresses, and rock filter dams.
D	Unit Weight (riprap) (lb/cu. ft.) ASTM D6473

<u>Producer/Supplier Name</u>	<u>P/S Code</u>	<u>Geog. Area</u>	<u>Pit Num.</u>
<b>APAC-Central #064 (Dewey, OK)</b>	<b>m001487403</b>	<b>Washington Co.</b>	<b>7403</b>

Test Type	Stone Type	Smpl. ID	Smpl. Date	Smpl. Tst. Nbr.	A	B	C	*	D
Source Requalif.		9434861610041010	10/24/2016	1	0.6	2	2.66		166.0
Source Qualification	Limestone	9434241501261055	1/26/2015	A	1.5	0	2.59		161.6
Source Qualification	Limestone	9434241501261055	1/26/2015	B	7.3	67	2.27		141.6
<b>Number of Tests:</b>					3	3	3		3
<b>Last 3 Tests Avg.:</b>					3.1	23	2.51		156.4
<b>Last 5 Tests Avg.:</b>									
<b>Last 10 Tests Avg.:</b>									
<b>Total Avg.:</b>					3.1	23	2.51		156.4